4.3

- Gravity thickening
- Centrifugal thickening
- Flotation thickening

Gravity thickening is usually adopted for primary sludge and combined sludge of
primary and secondary sludge. Centrifugal thickening and Flotation thickening

.are adopted. to concentrate the secondary sludge as the secondary sludge is

difficult to be concentrated by gravity thickening, Centrifugal thickening process
can achieve the solid concentration of ranging from 3% to 10% with an average of
6 % whereas the flotation thickening can achieve from 3% to 6% with an average
of 4%. Hence the required capacity of anaerobic digestion tank subsequent to the
centrifugal thickener would be about 67% of that of subsequent to the flotation
thickener. Hence Centrifugal thickener is recommended for thickening of

secondary sludgc.
From the above discussion two (2) alternatives of sludge thickening are possible;

1} Separate thickening in which primary sludge is to be thickened by Gravity
thickener and secondary sludge to be thickened by Centrifugal thickener

2) Combined thickening in which primary and secondary sludge are mixed
together and thickened in Gravity thickener,

Shudge Stabilization
In this project, following three (3) sludge stabilization processes are studied:

- Anaerobic digestion
- Aerobic digestion
- Lime stabilization

(1) Anaerobic Digestion

Anaerobic digestion has been and continues to be one of the most widely

used processes for the stabilization of wastewater treatment sludge, and has

the following advantages:

- Required energy for operation is just limited for mixing the anaerobic
digestion tank

- High rate of pathogens destruction

- Production of electric power by methane can cover from 20% to 30%
of electric consumption at the treatment plant



(2)

- Reduction of 30% to 40% of sludge volume requiring ultimate
disposal.
- Sludge is suitable for land disposal

The required retention time of anaerobic digestion tank is more than 20 days
under the temperature of 30°C to 35°C. And biogas produced from the
anaerobic processing of sludgé should be collected either for use or for
burning to avoid odor. This digester gas handling system requires intricate
devices. These complications lead to the following disadvantages:

- Requires skilled operators

- High initial cost requirement

- Supernatant strong in BOD, COD, S§, and NH;

And for treating chemically precipitated primary sludgc., anaerobic digestion
is not recommmended because it may lead to precess failure (Acid Digestor)
of anacrobic digestion process.

Aerobic Digestion

Aerobic digestion is the process which is used for stabilization of sludge in
small plants, Usually this process is used to stabilize sludge from extended
aeration or nitrification systems where sludge has already longer SRT of the
order of 20 days. The primary sludge which has comparatively smaller
SRT may not be fully stabilized by acrobic digestion process. Hence for
primary sludge aerobic digestion process is not recommended.

The advantages of aerobic digestion compared to anaerobic digestion
Process ane listed below:

- Lower initial cost requirement

- Lower BOD concentrations in supematant

- Operation is relatively easy

Disadvantages of aerobic digestion are as follows:

- Higher power cost requirement for association with supplying the
required oxygen

- Digested sludge is produced with poor mechanical dewatering
characteristics



(3) Lime Stabilization

In the lime stabilization process, lime is added to untreated sludge in
sufficient quantity to raise the pH to 12 or higher. The high pH creates an
environment that is not conducive to the survival of microorganisms.
Consequently, the sludge will not putrefy, create odor, or pose a health
hazard, so long as the pH is maintained at this level. This process has not
been used so frequently as other two (2) stabilization process because of the
lower efficiency of sludge stabilization. Incineration or sanitary landfill is
required as the nltimate disposal for the lime stabilized sludge.

Stacked lime of more than 2 million m3 is available at the treatment plant
site. If the stacked lime is in useable condition, lime stabilization process
can be operated by using this stacked lime for more than 50 years.

Hence JICA Study Team requested Central Laboratory to analyze the quality
of that stacked lime. Based on the laboratory analysis, the stacked lime has
been already effloresced.

From the above discussions, the main conclusions relevant to this study are
as follows:
- Aerobic digestion is not recommended for primary sludge
- The stacked lime at the proposed treatment site has been already
effloresced, hence lime stabilization process is neglected from the
alternatives of stabilization process

4.4 Dewatering

4.5

Natural and mechanical dewatering processes are employed for dewatering sludge
discharged from wastewater treatment plant. Sand drying beds and drying lagoon
are main systems of natural dewatering process. Sludge lagoon is not
recommended for unstabilized studge. Belt filter press is the most commonly
used mechanical dewatering process. In this study, these three (3) dewatering
systems are compared.

Ultimate Disposal

Land Disposal has been considered as the ultimate disposal, thus it is necessary to
stabilize the sludge before disposal so as to reduce pathogens and odor. In case
sludge is not stabilized Sanitary Landfill is recommended as ultimate disposal.



4.6 Alternatives of Sludge Treatment Process

According to the above discussions, alternative process at each step of siudge
treatment has been considered for the study,

Thickening proécss
- Separate thickening
- Combined thickening

Stabilization process
- Anaerobic digestion
- Aerobic digestion

Dewatering process
- Belt Filter Press
- Drying bed
- Drying Lagoon

Disposal process
- Land disposal
- Sanitary Landfill

These processes are considered in each alternative of wastewater treatment for the
Final Project (year 2015) and appropriate modification will be done for the Urgent
Project.

4.7 Design Criteria Considered for Alternative Process

The Standard Design Manuals being used as references are as follows:
- Wastewater Engineering (Metcalf / Eddy ) (W/E)
- WEF Manunal of Practice No.8 & ASCE Manual and Report on
Engineering Practice No.76 (WEF)
- Japanese Design Manual on Wastewater Treatment (JDM)

The results of the comparative study of design criteria are summarized in Table
F.2. Based on the comparative study, design criteria used in the evaluation of the
alternatives was selected. These design criteria are described below:



(1)

2)

3

4

Gravity Thickener

Depending upon the siudge characteristics, solid loading and thickened
sludge concentration are determined based on the design criteria of W/E and
WEF as shown below.

Shidge Type Item Design Criteria

Primary Sludge Raw Sludge Concentration 3.0%

Thickened Sludge Concentration 6.0%

Solid Loading 110 kg/m2ed
Chemically Raw Sludge Concentration 20%
Precipitated Sludge Thickened Sludge Concentration 60 %

Solid Loading 30 kg /.m2ed
Primai’y & Raw Sludge Concentration Primary = 3.0 %
Activated Sludge . Activated=0.8 %

Thickened Siudge Concentration 30 %

Solid Loading . 50 kg / m?ed
Primary & Raw Sludge Concentration Primary =3.0 %
Biofilter Sludge ' Biofilter = 2.0 %

‘Thickened Sludge Concentration 50%

Solid Loading - 75 kg / m2+d

Centrifugal Thickener

Centrifugal thickener is used for thickening activated sludge only. Raw
sludge and thickened sludge concentration are reported as 0.8% and 6.0%
respectively. The operation time recommended is 24 hrs/day and 80% of

operation efficiency is expected,
Anaerobic Digestion

Design retention time of anaerobic digestion tank of 20 days has been

recommended by WEF.
Aerobic Digestion

Design criteria for aerobic digestors, as recommended by W/E, are as
follows:

Retention time 15 - 20 days

Solids loading 1.6 - 4.8 Kg volatile solids/m3d

Expected reduction in volatile suspended solids: 40-50 %



(5) Mechanical Dewatering (Belt Filter Press Type)

Beli filter press type is employed as a mechanical dewatering system.
Dewatering capacity and solid concentration of dewatered sludge cake
depends on the sludge characteristics as shown below:

Sludge Type Itern = : Design Criteria
Anacrobic Digested Shudge Loading per Belt Width 250 kg / hrem
Sludge (PRI + AS) : .

: Dozing Rate of Dry Polymer 5 pfkp DS
Solid Concentration of 2%
' Dewatered Sludge Cake

Angerobic Digested Studge Loading per Belt Width {90 kg / hr»m

Sludge (AS)
Dozing Rate of Dry Polymer 7 g [ kpDS
Sokd Concentration of 15%
Dewatered Sludpe Cake :

Anaerobic Digested Sludge Loading per Belt Widih 250 kg [ hrem

Siudge (PRI + BE)

Dozing Rate of Dry Polymer 5¢g/kgDS

Solid Concentration of 22%
- Dewatered Sludge Cake

Chemically Sludge Loading per Belt Width 200 kg / hrom

Precipitated Sludge

(Without Stabilization) Dozing Rate of Dry Polymer 3g/kpg DS
Solid Concentration of 22 %
Dewatered Sludge Cake

Aecrobic Digesied Sludge Loading per Beit 180 Kg /hr.em

Sludge (PRI + AS) Width
Dozing Rate of Dry Polymer 5 g/ kesDS
Solids Concentration of : i8 %
Dewatered Sludge Cake . :

Acrobic Digested Siudge Loading per Belt 180 Kg /hr.om

Sludge (PRI + BF) Width ' _
Doziing Rate of Dry Polymer 3 g /kgpeDS
Solids Concentration of 18 %
Dewatered Studge Cake :

Note : PRI means primary sludge, AS means activated sludge, BF means biofilter
sludge and DS means dry solid.

Operation time and operation efficiency are determined as 12 hrs per day
and 80% respectively.

(6) Sand Drying Beds
Solids Surface Loading ;13 kg/mfyear (WEF)

(7) Drying Lagoon

Solid Volumetric Loading 36 kg/m3/year (W/E)
Cycle Time : 2 years
Effective Lagoon Depth : 1.25m

Table F.3 show the design criteria of each facility by alternative case.

F- 18



5.1

5.2

Comparative Evaluation
General

As discussed in Appendix F, section 4, ihree (3) alternatives of wastewater
treatment have been proposed and alternatives of sludge treatment process at each
step of sludge treatment system also have been proposed. These alternatives are
financially evaluated to find optimum Wastewater and Sludge Treatment System.

The proposed Texcoco wastewater treatment plant with the capacity of
40 m3/sec. is designed to have eight (8) units, each having capacity of 5 m3/sec.
Sludge treatment system is also supossed to consist of eight (8) units and each
unit treats the sludge discharged from one (1) unit of wastewater treatment plant
with a capacity of 5 m3/sec. Initially, Cost estimation has been done for one (1)
unit of wastewater and sludge treatment system and then total cost is estimated by
multiplying with eight (8). There are two (2) major components of the cost
involved in the cost estimation

- Construction Cost
- Operation and Maintenance Cost (Q/M Cost)

The Construction Cost and O/M Cost involved in the general items such as
receiving tank, distribution tank, chlorination tank, control building, discharge
channel, access roads etc. are not much different for each alternative and hence
these costs arc not considered in the evaluation stage. Whereas the cost of pile
foundation (for supporting structure) has been considered in the evaluation,
Construction cost-of concrete pile having 0.6 m diameter, 30 m length and 3 m
pitch has been included

All costs are estimated in Nuevos Peso with May 1994 prices as the basis.
Wastewater Treatment System

Structural design, Construction Costs and O/M Costs have been computed for
each alternative and as mentioned above common units such as receiving unit,
chlorination tanks etc. are neglected at this step.

F-19



5.2.1 Alernative I

(1) Structural Design

Ahtemnative I is the conventional activated sludge process. The Schematic

diagram of the process is shown below.

Influent

Effluent

- pis B A [P

ss % o [—8

P/8 : Primary sedimentation tank
AST : Aeration tank
§/8 . Secondary sedimentation tank

CL : Chlorination

The mqﬁimd dimensions of the facility for the one (1) unit are as follows:

- Primary Sedimentation Basin
- Aeration Tank

- Secondary Sedimentation Basin

7)) Construction Cost

10m(w)x39m(1)x3.(jm(d)

x 32 tanks

103 m(wW)x89m 1) x60m
(d) x 32 tanks
Hm{@) x54m)x3.5m(d)

x 32 tanks

Construction Cost of the facility for one (1) unit is:

- Primary Sedimentation Basin

- Aeration Tank

- Secondary Sedimentation Basin

Civil
ME
Total
Civil
M/E
Total
Civil
ME
Total

N$
N$
N$
N$
N§
N§
N3
N$
N$

32,10 million
20.83 million
52.93 million
67.10 million
47.90 million
115.00 million
43.90 million
28.50 million
72.40 million

The total construction cost of one (1) unit is N$ 240.33 million. Hence the
total construction cost of eight (8) units for the Alternative I is N$ 1922.6

million.

F-20



&)

O/M Cost

Electrical expenditure of Blower and Repairing cost is considered as the
major O/M cost involved in the Alternative I,

- Annual Electrical Expenditure of one (1) unit @ N$ 5.35 million

Repairing cost of one (1) unit : N§ 5.83 mitlion

Hence total annual O/M cost of eight (8) units for the Alternative 1 is N$
89.4 million.

5.2.2 Altenative If

(1) Structural Design

2)

Aliernative II is the activated sludge process with coagulation in primary
sedimentation basin. The schematic diagram of the process is shown
below. '

Coagulation

Influent } Effluent

—p P58 ar B ss (8 o —

P/S : Primary sedimentation tank
A/T : Aeration tank

5/8 : Secondary sedimentation tank
CL : Chlorination

The required dimensions of the facility for one (1) unit are as follows:

- Primary Sedimentation Basin D 10mwyx39m (D x3.0m{d)
x 32 tanks .

- Aeration Tank 103 mw)x8Im@x6.0m
(d) x 32 tanks

- Secondary Sedimentation Basin + 1I0mw)x54m Q) x 3.5m(d)
x 32 tanks

Construction Cost
Construction Cost of the facility for one (1) unit is:

- Primary Sedimentation Basin Civil : N$ 4130 million



(including mixing and flocculation ME : N$ 21.60 million
unit} Total : N$  62.90 million

- Aeration Tank “Civil @ N$ 6200 million
M/E : N$ 43.10million

- Total : N$ 105.10 million

- Secondary Sedimentation Basin  Civilt : N$  43.90 million
| ME : N$ 2850 million

Total : N$ 72.40 million

The total construction cost of one {1) unit is N$ 240.40 million. Hence
the total construction cost of eight (8) units for the Alternative II is
N$ 1923.2 million.

(3) OM Cost

Electrical expenditure, Repairing cost and chemical cost are considered as
the major O/M cost involved in the Alternative 11,

Annual Electrical Expenditure of one () unit : N$ 4.70 million
Annual Chemical Cost of one (1) unit : . N%$14.50 million
Repairing cost of one (1) unit : N$ 5.59 million

Hence total annual O/M cost of eight (8) units for the Alternative II is
N$ 198.32 million.

5.2.3 Altemative [if
(1) Structural Design

Alternative III is the dual process, i.e., biofiiter followed by conventional
activated sludge process. The schematic diagram of the process is shown
below.



Influent

—P! P

P/S : Primary sedimentation tank

SIS |—=d»f CL

B/F: Biofilter
A/T : Aeration tank
§/8 : Secondary sedimentation tank

CL : Chlorination

Effluent

The required dimensions of the facility for the one (1) unit are as follows:

- Primary Sedimentation Tank
- Biofilter
- Aeration Tank

- Secondary Sedimentation Tank

{2) Construction Cost

10m (w)x39m () x 3.0m (d)

x 32 tanks

Diameter 27mx3.5m(d) x 8

tanks

103mwW)x55m()x6.0m
(d) x 32 tanks
10m (w)x 54m (1) x 3.5 m (d)

x 32 tanks

Construction cost of the facility for one (1) unit is:

- Primary Sedimentation Tank

- Pumping Station

- Biofilter

- Aecration Tank

- Secondary Sedimentation Tank

Civil
ME
Total
Civil
ME
Total
Civil
M/E
Total
Civil
M/E
Total
Civil
M/E
Total

N$
N$
N§
N§
N§
N§
N§
N$
N$
N$
N$
N$
N$
N$
N$

32.10 million
20.83 million
52.93 million

5.20 million
19,30 million
24,50 million
65.50 million

4.80 million
70.30 million
44,00 million
30.40 million
74.40 million
43,90 million
28.50 million
72.40 million



The total construction cost of one (1) unit is N$ 294.53 million. Hence
the total construction cost of cight (8) units for the Alternative Il is
[...]
However in the present study, sludge treatment system is divided into four (4)
units and each unit treating sludge generated from two units of wastewater
treaiment. The reasons of treating sludge not at one location are Hsted below:

- The effect of differential settlement, that could happen because of poor subsoil
condition, can be minimized.

- Any modification, if required in sludge treatment facility, can be easily done
thus providing more flexibility in the construction plan,

Buffer zone of 50 m wide is planed surroundings the treatment plant. Total
area of proposed treatment plant site is estimated to be 192 ha for the year
2015.



6.3 Project Cost

6.3.1 Basis of Cost Estimate

6.3.2

The project cost is estimated based on the following conditions.

[

)

&)

(4)

&)

(6)
M

It is assumed that all construction works will be contracted to general
Contractors by international tender.

All base costs are expressed under the economic conditions that are
prevailing in May, 1994.

Overhead is assumed as 30% of the total cost of equipment and civil
works and is incorporated in the direct construction cost.

Engineering service and administration costs are assumed respectwcly at
3.5% and 1.0% of the total direct construction cost.

Physical contingency allowance at the rate of 10% of the direct
construction cost is assumed.

Currency exchange rate of US$ 1 =N$ 3.2 = ¥ 105 is assumed.

The unit construction costs are shown in Table F.6.

Estimated Project Cost

The total project cost, consisting of direct construction cost, land cost,

administration cost, engineering cost and physical contingency amounts to
N$ 4,212.9 million at 1994 price. Its breakdown is shown below.



(Unit ; N$ million)

{A) Direct Construction Cost 3,578.8

1} Wastetewater Treatment 2,250.2

{1} Receiving Tank 58

{2) Connecting Pipe 82.3

(3) Distribution Tank 4.0

(4) Primary Scdimentation Tank 4339

(5) Aeration Tank 747.2

(6) Blower 172.8

(7 Secondary Sedimentation Tank 5792

{8) Disinfection 209

(9 Discharge Channel 22,2

(10) Cost of using treated water within 39.2
treatment plant

(11) Elecirical Works 142.7

2) Sludge Treatment _ 1,016.7

(1) Gravity & Cenirifugal Thickener 151.2

(2) Anaecrobic Digester 336.0

(3) Belt Filter Press 125.6

@ Gas generator 262.8

(5) Electrical Works 141.1

3) Building Construction 2203

4) Other Works 91.6

(B) Land Acquisition Cost 115.1

- () Administration Cost 358

(D) Engincering Cost 125.3

(E) Physical Contingency 357.9

Toral 42129

The above direct construction costs are further breakdown as shown in Table
F.7.

6.3.3 Estimated O/M Cost

O/M cost of the project consists of following major components:
- Personal Expenditure

- Electrical Charge

- Chemical Cost (for dewatering and disinfection unit)

- Sludge Disposal Cost

- Repairing Cost.

Annual O/M cost of whole wastewater and sludge treatment systems in the year
2015 is estimated to be N$ 200.4 million. The total O/M cost will increase in
accordance with the stepwise construction. And total O/M cost in the Yr. 2015
is expected to be N$ 200.4 million. The breakdown of the cost is shown

below.



(Unit : N8 million)

(1) Personad Expenditure 14.3
{2) Elecirical Charge : 52.6
(3) Chemical Cost 40.0
(4) Studge Disposal Cost 26.4
(5) Repairing Cost 67.1

Total 200.4

The further breakdown of O/M cost is shown in Table F.8,
Selection of Urgent Project (Year 1997)

The optimum wastewater and sludge treatment system for the Final Project has
been selected in the previous section. A portion of the selected treatment system
with some modification is proposed as the treatment syStem for the Urgent
Project. The major design considerations taken, in deciding the Urgent Project
treatment system, are listed below:

1. The treatment system should be capable of treating design wastewater
quantity as described in Appendix F, section 2.2.

2. 'The effluent of treatment system should meet design effluent quality as
described in Appendix F, section 2.4, Design influent quality is also
prescribed in Appendix F, section 2.3. The required removal efficiency of
BODs and S8 are 45% and 49% respectively. '

3.  The treatment system should be in conformity with the treatment system for
2015.

Proposed Urgent Prdject Treatment Systein
Wastewater Tyeatment System

The wastewater characteristics of Gran Canal shows that proponioh'of soluble
BOD is as high as 60% to the total BOD as described in Appendix F, section 2.3.
Hence secondary treatment process is required for achieving the BODs and S8
removal efficiency of 45% and 49% respectively.

The selected optimum treatment system for the Year 2015 is conventional
activated sludge process, At the Urgent Project stage, two (2) units of the Final
Project (8 units) comprising of aeration tank and sccondary sedimentation tank
[without primary sedimentation tank] will be constructed. Asa regult, the two (2)
units (each treating 17.5 m3/sec.) will be operated as modified activated sludge



system at the Urgent Project stage and will be operated as conventional activated
sludge system at the Final Project stage (each unit treating 5 m3/sec.).

Iud tment system

In the Urgent Project stage, only activated sludge is required to be treated. As
described in Appendix F, section 4, centrifugal thickening, anaerobic digestion as
a stabilization process and belt filter press for dewatering are proposed as the
optimum sludge treatment process.



£0 50 0'g
Pe Wy WST I LS JO ALY MOUIAQ
oS 50 £0 000'05L 005"# - 000"t EY QST S g YUTF, BOREIRY j0 LUH K
Pe Ul WSE D LSd JO Y MORIAD
] j ! sZep Z 1SS JO SWI GonuAeQ
||m0||_ |GD ||||o||||_ SARp 7 T O SHULY TONTMNG
oy 0 ot 000'6£0°1 O0E'Z - 008'] ®40£9 Wp's X 57 WOy 1 sonws dwng jo Anoede) 3]
Pe W7 WHOT ¢ JOHY-OLE JO SR MOTIIA0)
0 0T §0-
sAvpz © 1SS JO RUI] UOHUSIAT
ot o1 § 000'811T 00570007 By 00T wA Q098 1 Ioteny jo uoede) [wmog, Et
‘ sfepg @ Y JO WY UONTARN]
o't _ §1 o1- _
) sAvp 11 1 puod JO QUL TONLAN]
o o [ 000'pLL 005'€ - 000'E ®Y 00F'E s/ woy @ cotelg dwng jo Luseded a
Dr Wy WQDL ¢ IFHYOLY JO WY MOIHIAD
o1 _ ] M 01- _
I SAUp 51 1 PUOJ JO SWOL] GONUIN]
S 01 §1 000'EL 005'E - 00F'E 24 30 g
ST T LS4 Jo MUl soneaag
§1 “ 01 ol
! ,
oc g1 0T SARDEIN 00L'€ - 00Z'E o 009'S v
s&ep (7 ¢ pEOd Jo W] UORNA]
BotpTey sakojdurg {premx) (SN, 01} zaIy
21008 °3png pesmbay TondUINSTo; e g WEld BUAHD SANEWIA[Y
restnoalg TONONISUO) uBrsagy

Ued ISISEN O AQ SS8001d JUSUDNEAL], Islemaisep pasodolg jo Apmg oammredwo) [°fs[qel

F- 54



/Awpog°s © uone
-yuannoy) adpn|g ey

YA %6t S8
+ ONEY UONRNSIDY %EL - qOd {3Q ootxey m
Pe M WGE €0 : Smpeo] §5-0G Aoustoyyg reactmey udisagy - dLMM ) Eoas3
Ay MO[IIOAD VAWpSYT: SSTN Pe O/ M08 101RY MOILIOAD B[ 2P 01187
Pe [ T/AOH $130~E0
Suipro sLgaw@nion
q8~9 : LdH %0y 88
w2 35d 000'e> 7'0~5T0 %0E ‘aod
oD (892 JO “SON : OHEY UORE[NSNNY ADUSTONTY [RACIONY
/8up~g Ps W/ W 0E~0T $'0~L 0 “3uipeo §5-00g Pe W/ WOS~5T - Tetwiely uBiseq
uanyyy sTpnis parvAnoy T NER MOHIAAD 1/3Wmoo0zZ~005 1! SSTN NTY MOIIOAD asaguder
P T/QOH 31 90~E0
Fmpeo sunawmnioA
e~ - LIH
I W8 Gt £o~T0 ~ %04~08 eumoeg
- : Suxpeoy priog : OnEY UOHEPRANIINY %06~05 ‘8§
Ps 1B W ETS1 ¥0-20: onR g I %0L~6y 1 adog [eRUE JOSY #
S JEy MOIHRAD 3TO00L~005 1 SETN Aouotoyyy ercway TeRURA JHA
/8mg~1 suan(lyg paay
/8w g7 P W/GOH3T $90-2E0
Ausngya uwmn_w PMIBANDY :Burpro sinowmn{oA 90 L~S7 euajoeg %06~08 LRy
/3w 07~ Mg~ 1 LaH %0L~0S ' 88 %06~08 {88
Auengyy ATy X WS Ge~6'E SL0~T0 %OF-$T 1 Q0E %08-05 :Q0€
1/8m ¢z~9 : Butpeo] priog : OTEY UOTIRNONISY ADUITIGIT [BACTIY ASttotolyTr] TRACHIZY (*ouj ApPEy/ e W)
* IRAISE AL MEY Ps U/ W EE-GT ¥ 0~70 1 ONRY W P Wy Wgy-ZE Pe W7 W T BurzesumSug
#3eso(y eumormy TestdAL L AT MOHBA0 /Am00s~00T1: SSTN ARy AMOUIRAD Y MO0 INEMANTEM
UCHOAULSICY UONEIAAIPRS uoHE[nEee) P aomog
unuﬁd.um gaouow &Ew.u._ UoTeloy UOTIEIUSTIIDag \Cwﬁ—.ﬂnm nDﬁ.ﬂauEﬁuw

§S5501] 93DRIS DAIEANDY [FUONUAAUOT)

UIUDEILL INBMNSEA, O J0j BUSILD ufiSa jo Apm§ saneredwo) (1) 7°d SIGEL

F-55



%Y

{0.58~ 0.0¢ simumsdgy
- Fmerado) sdep o7 1 uopERuAsUeD)) Wy pdsq@ eansan
s}, ot pauayom 3, De W3 06~09 © 3UIPROT SPIOS [enuziy udisa(
o& D.d!O.N M ﬂomuwbnuuuoo SpIHOS ﬁmcuxvﬂ.—.. wmoadamm
Pe U0/ W ZE~0] 1 3TPNIS 4 407 ANTY MO[AAD
62 %9'E %YL SV + (uon + Did)
PE~BI % gP-0'C AL+ 8V
050050 SV 20§ %01~8't 897 % 0’90 % S'1~6'0 SV +id
STO~01°¢ T¥d 101 {sinsa1 funesado L6~8S % 0605 % 0S~0'T L +THd
SpIos A3/ T{HO)eD skep G7 pauodar) 62 %0y S %OT uozt + [d
sfesop aury JO ; UMY, S0UAPISSY 1 UOREZE2OUO] gr-6¢ % '9~0'C % 001 ()=t Bupiou ] rente oSV %
BOREURAINGP APmIS 10TRY sprIog pauaydyy, SFI~L6 % 001-0'S % 0'L~0T {Tdq)Arewzg PR JAM,
$ABP 01 - D,5¥ 10} $E~T1 % T % §T50 AL+ 8§V
9RG~Ty 0 SV 1o s&p Ol - D,6€ 10 8L~6E % 8~ % 6~7 (sv) s8pn[s
vEO~T1°0 [iEd 107 SAED$1 - D,0€ 103 % 9~t PREATOY + RId
spifos Arp/ :(HO)ED s4ep 07 - 2,97 1) ! UORERULIU0) 86~65 % 6~¥ % 9~T HL+Td]  (2m AppIATEnsi
: a3prgs pinbyj Smzmqms ? QUTLY, 20UAPISAY petaxomy, "GPP % G~¢ % $~1 (L) Susyouy duumendug
10} afeso(] 2oty TeotdAY, spriog 9€1-68 %G1~ % L~Z (rdd)Areurig IFRTISEM,
{ps ,0/3Y) ZUIPRO] UONBNUIDGOD UONERURILOD
Bansagiy duyuayatyy, spTog 28pnyg peuayIy], sprjog poad a3pnig Jo adfy, 221008
UOREITIARE U] DIQUIoBLY [eSnyinuss UIGONIRLL, AIARIE

JUDUEAL] ISIRMISEAL U1 10] BUA) uSisaq Jo Apms sanemdwo) (7) 7 d 9QEL

F-56



07~¢1 (sAep) uonerenp Sutdsp: 1,

$70~610 (@) o%pnys
papaa] JO 52U ¢ (§

{(p1 ;) pepeej atanioa o3pais: )

{w) vore paq Sutdip : v

% ST~(T SPTIOS axeo-

TYET OST~06 | YIptas 1j3q

1maw Jad Surpeot-

[enuely udsagy

‘Blagm : snsey Suneiado asouede[

AU =V % §T * UOTRNUADUOY) SPIOS #HED

SCI~S¥% s1 ¥~ SV

01l uone[ndeon 0ZE~081 [44 9~ 8V +

TeSmsY3 + Tid parsadiy

£L poisedIp SV + Nid Arestqorseuy

- 011 pasa8tp g1 + Tdd 081-5% 51 $~1 Y
pEl pasedtp 1Ad 0Z£~081 £z 9~¢ 4L+ Nd [EROEN OS5V 7
(hs B oyey 0ze~081 £2 9~¢ SV + Idd TRURI T,

Surpeory $pros afipars jo adAy 0$5~-09¢ 8z L€ Rid

spaq uado Jo o5¢), 01 QLTOOI] Alea
$peq patasoo 10) eale Jurpodsarion

- $T07 9~£ SV + L

ﬁmﬂ !wo uone| n3eon gwmawmv

sIead 7 @ oumn 2]24% Teard4A] - 1evnmeys + RId Ajmotqosariy

34 w/EY gg~og : Suipeo] spos- 86~65 PESABIP SV + [Ud - 0z~71 ! sV
wey 1~cL G Mdop 23png- TT1~88 pas2d1p 1, + Fdd - £€~07 9~ JL+HRd (o4 AppHE/ITEsIel)
$9Zp0js paiIy s9Fpns pajEaziun op1~721 parsadip RId - £e-07 9~ SV + Rd Jupsauriuy
0] 2[qQERNS j0U - - 87 L~g d ITEMAEE M

{1he , w/BY) ey 22pnIg Jo adAL (WanyBY) Mptw | (%) SPIIOS | (%) SpHoS
Funpeo] spijog 3196 334 Suiproy SED pag a3pnig josddy
ucofe] Jurkig pagl SULAICT UAaD) {s531d I1]1] 110q) JULIGIEMA(T [BITURGIDN 25mMos

WOTINEBL], INEMOISEA, 9 10) BUALD) udsaq Jo Apms aaneredwoy (£) 7'J 91l

F-57



Table F.3 Design Criteria of the Final Project

Paramcicr

Alternative - 1

Alternative - 11

Altemative - 1

(1) Primary Sedimentation
1) Overflow Rate (m > fin ? vd)
2y Chemical for Coagulation

3) Removal Efficiency
BOD
S8

(2) Biofilter
I) Overflow Rate
2} Removal Efficiency
BOD
S§

(3) Aeration Tank
1) F M Ratio
2) Recircutation Ratio

{4) Secondary Sedimentation
1) Overflow Rate (m * im 2 )

(5) Chlorination Tank
1) Chlorine Dosage

(6) Gravily Thickening

1) Feed Solids Concentration

2) Thickend Solids Concentration
3) Solids Loading (kg/m 2 «d)

(7) Centrifugal Thickning

1) Feed Solids Concentration

2) Thickend Solids Concentration
3) Operation Time per Day (hrs.)
4) Operation Efficicncy

(8) Anacrobic Digestion
1) Petention Time (days)

(9) Belt Filter Press
1) Loading per Bell Width (kg/hrsm)
2) Dry Polymer (g/kgeDry Solids)
3) Cake Solids Concenfration
4} Operation Time per Day ¢hrs.)
3} Operation Efficiency

35

20%
40%

03
0.35

25

Smgfl

30
C6.0%
110

0.8%
6.0%
24
80%

20

250

22%
12
B0%

35
FeCly 20 mgft
Poymer 0.5 mgfl

30%
80%

0.3
0.35

25
Smgfl

2.0%
4.0%
30

0.8%
6.0%
24
80%

20

RRI| AS
2000 90

22%| 15%
12 | 12
RO% | B0%

35

20%
40%
100m? /m? «d
40%
40%

0.3
0.35

- 25
Smg/l

2.5%
5.0%
75

0.8%
6.0%
24
80%

20

250

22%
12
80%




Table F.4 (1) Construction Cost of Wastewater Treatment Facilities for Comparative Evatvation

| ‘Alternative I I

¢ Unit : Million N$ )
Civil/ Architect Mechanical / Electrical
Item : R i~ Construction
Quantity Unit Cost Consé::i:uon Quantity Unit Cost Cong:;.:l,tson Cost
1. Wastewater Treatment
1) F/8 8 Unit 32.10 256.8 8 Unit 20.83 166.6 4234
AT 3 Unit 67.10 536.8 8 Unit 26.30 2104 747.2
3) Blower - - - 8 Unit 21.60 172.8 172.8
4) 5/58 3 Unit 43.90 351.2 8 Unit 28,50 228.0 579.2
Sub-total 1,144.8 1718 1,922.6
2. Electrical Work - e - 1 ts. - 1556 155.6
Totat Construction Cost 1,144.8 9334 2,078.2
[ Altemativeli ] ( Unit : Million N§ )
Civil / Architect Mechanical / Electrical
Item N - Construction
. . Construction N . Construcl, ;
Quantity Unit Cost Cost ! Quantity Unit Cost ° Eosl ton Cost
1. Wastewater Treatment
1) Mixing Tank 8 Unit 1.10 8.8 g nit 0.77 6.2 15.0
2) Flocculation Chamber 8 Unit 8.10 64.8 - 64.8
3PS 3 Unit 3210 256.8 8 Unit 20.83 166.6 423.4
4) AT 8 Unit 62.00 406.0 8 Unit 24.20 193.6 689.6
5) Blower -un v 8 Unit 18.90 151.2 151.2
6) SiS 3 Unit 4350 3512 8 Unit 28.50 2280 579.2
Sub-total L1716 T45.6 1,923.2
2. Electrical Work - -- - - 1 Is. - 149.1 149.1
Total Construction Cost 1,177.6 8047 20723
| ARernative TH | { Unit : Miltion N$)
Civil / Architect Mechanical / Electrical
Item : N . Construction
Quantity Uait Cost Conség.;::non Quantity Unit Coxt Co"‘g’g;:mn Cost
1. Wastewater Treatment
HPS 8 Unil 32,10 256.8 8 Unit 20.83 166.6 423.4
23 AT 8 Unit 44.00 3520 8 Unit 17.30 1384 490.4
3} Blower - - --- - 8 Unit 13.10 104.8 104.8
4} Biofilter 8 Unit 65.50 524.0 8 Unit 4,30 384 562.4
5) Pumping Station 8 Unit 5.20 41.6 8 Unit 19.30 154.4 196.0
6) S/8 8 Unit 4390 351.2 8 Unit 28.50 228.0 579.2
Sub-total 1,525.6 830.6 2,356.2
2. Electrical Work - - - --- i is. —er 166.1 166.1
Fotal Construction Cost 1,525.6 996.7 2,522.3




Table F4 (2) Construction Cost of Sludge Treatment Facilities for Comparative Evaluation

[ Alternativei | { Unit : Million N§ )
) Civil / Architect Mechanical / Electrical ]
Ttem - . . Constructi . . Construciion | Construction
Quantity Unit Cost. m‘::o;f ton Quantity Unit Cost n:fosf Cost
1. Sludge Treatment . :
1) Gravity Thickener (816.0m*2tank) 3 Unit 2.40 19.2 8 Unit 1.6 128 320
2) Centrifuge (180m3Au®2set.) - --- .- - 8 Unit 8.0 64.0 64.0
3} Anaerobic Digester (p24mx 12.5m*6) R Unit 29.40 235.2 8 Unit 12 516 202.8
4}Belt Filter Press (Width == 3.0m,10sct) - - --- 8 Unit T 157 125.6 125.6
Sub-tatal . 2544 . 260.0 5i4.4
2. Electrical Work - - - - 1 ts. 52.0( 520
Total Construction Cost 254.4 3120 566.4
Alternative 11 { Unit: Million N$)
Civil / Architect Mechanical / Electrical .
Ttem Quantity Unit Cost Con::{:;fnon Quantity Unit Cost Con.::u;:tmn (.onsctg;(l:tmn
1. Sludge Treatment
1) Gravity Thickener {323.0m*8tank) 8 Unit 19.20 153.6 8 Unit .60 76.8 230.4
2)Belt Filter Press (Width = 3.0m, {7set) s --- --- —- 8 Unit 26.69 2135 213.5
Sub-total 153.6 2903 443.9
2. Electrical Work - - - 1 Is. - 58.1 58.1
Totat Construction Cost 1536 3484 302.0
Allernative ITI ( Unit: Million N$ )
Civil / Architect 1R Mechanical / Electrical
ftem Quantity Unit Cost | COMSIMEON [ gty Unit Cast | Costruction Cm&(’:f“”
1. Sludge Treatment ‘
1} Gravity Thickener (820.0m*3set) 8 Unit 540 43.2 8 Unit 2.85 228 66.0
2) Centrifuge (60m3/hr.*3s00) - 8 Unit 4.50 6.0 36.0
I Anaerobic Digester {(825mx12.5m*6) 8 Unit 31.80 254.4 8 Unit 720 576 3120
4) Belt Filter Press (Width = 3.0m,9set) - . 8 Unit 14.13 113.0 1130
Sub-total 2976 2294 5210
2. Elcctrical Work - - - I Is. - 459 45.9
Total Construction Cost 906 2753 5729




Table .5 Summary of Construction and Operation & Maintenance Costs
¥ P
Constraction Cost { Million NS )
Alternative Facilities Operation &
Civil Mechanical Maintenance Cost
J Architect / Blectrical Total { Million N$/Year)
Wastewater 11448 9334 2,078.2 89.4
Alternativel  [Sludge 254.4 312.0 566.4 38.4
Sub-total 1,399.2 1,245.4 2,644.6 127.8
Wastewater L1776 894.7 2,072.3 198.3
Alternstive IT  |Sludge 153.6 3484 502.0 106.4
Sub-total 1.331.2 1,243 2,574.3 304.7
Wastewater 1,525.6 996.7 25223 8313
Alternative Il {Sludge 297.6 275.3 572.9 339
Sub-total 1.823.2 1,272.0 3,005.2 1172




Unit Cost for Construction

Table F.6 (1)
[...]
The project cost is estimated based on the following conditions.

(D

(2

3

4

(3)

It is assumed that all construction works will be contracied to general
Contractors by international tender.

All base costs are expressed under the economic conditions that are
prevailing in May, 1994,

Overhead is assumed as 30% of the total cost of equipment and civil works
and is incorporated in the direct construction cost.

Land compensation of N$ 115.1 million for the proposed Texcoco
wastewater treatment site of 191.9 ha has been considered.

Engincering service and administration costs are assumed respectively at
3.5% and 1.0% of the total direct construction cost.



(6) Physical contingency allowance at the rate of 10% of the direct construction

cost is assumed.
(7) Currency exchange rate of US $ 1 = N$ 3.2 =¥ 105 is assumed.
Basic Unit Cost
Basic unit costs for construction are shown in Table F.6.
Estimated Project Cost

The total project cost of the Urgent Project , consisting of direct construction cost,
land compensation, administration cost, engineering cost and physical
contingency amounts to N3 1,392.1 million at 1994 price. Its breakdown is

shown below,

. {Unii : N§ million)
(A) Direct Construction Cost 1,1154

1) Wastewater Treatment 503.4
(1) Receiving Tank 15.0

{2) Distribution Tank 5.2

(3) Aeration Tank 262.4

4) Secdndary Sedimentation Tank 144.8

(5) Disinfection 149

(6) Discharge Channel 1t.1

(7) Equipment for reclaimed wastewater 9.8

{8) Electrical Works ' 40.2

2) Studge Treatmeat 481.9
(1) Centrifugal Thickener 938

(2) Anacrobic Digester 140.0

{3) Belt Filter Press 50.2

(4) Gas Generation System 1314

(5) Electrical Werks 66.5

3) Building Construction 95.2

4) Other Works 349
{B) Land Compensation 115.1
{C) Administration Cost 1.1
(D) Enginecring Cost 39.0
(E) Physical Contingency 110.5
Total 1,392.1

The above direct construction costs are further breakdown as shown in Table
G.2.

G-13



Estimated O/M Cost

O/M cost of the project consists of following major components:

- Personal Expenditure

- Electrical Charge

- Chemical Cost (for dewatering and disinfection unit)
- Sludge Disposal Cost

- Repairing Cost.

Annual O/M cost of whole wastewater and sludge'n'catmcht systems after
completion of the Urgent Project is estimated to be N$ 83.7 million.

The breakdown of the O/M cost is shown below,

{Unit : N$ millign)

(1) Personal Expenditure 39
(2) Electrical Charge 214
(3) Chemical Cost | 166
{4) Sludge Disposal Cost 11.7
{5) Repairing Cost 30.1

Total B3.7

The further breakdown of O/M cosi is shown in Table G.3,



Table G.1¢1) Required Electrical Power of Each Facility for the Urgent Project

Design Wastewater for One (1) Unit = 1,512,000 m3/d

1 Aeration Tank

Figor Drain Pump Lykwx$§ 12.00 kw
Sub-Total 12.00 kw
2 Secondary Sedimentation Tank
Scraper 2.2kwx 32 70.40 kw
Sludge Draw Valve 0.75kwx 16 12.00 kw
“Return Sludge Punp 30.0 kw x 24 720.00 kw
Valve of RSP 0dkwx 24 9.60 kw
Excess Sludge Pump 1i.0kwx 16 176.00 kw
Valve of ESP 04kwx 16 6.40 kw
Floor Drain Pump 1.5kwx 8§ 12.00 kw
Sub-Total 1,006.40 kw
3 Disinfection
Chilorine Pressure Pump 37kwx3 18.50 kw
Neutralization Pump 3Tkwx4 14.80 kw
Ventilation Blower 37kwx?2 7.40 kw
Floor Drain Pump 1.5kwx?2 3.00 kw
Sub-Total 43.70 kw
4 Blower for Aeration
Blower 00 kwx 7 6,300.00 kw
Inlet Valve of Blower 22kwx7 15.40 kw
Cutlet Valve of Blower 15kwx 7 10.50 kw
Blower Valve 1.5kwx 4 6.00 kw
Dry Filter 0.75kwx 7 5.25 kw
Wet Filter 0.75kwx7 5.2% kw
Cooling Tower L5kwx 4 6.00 kw
Cooling Tower Pumnp 3.7kwx 8 29.60 kw
Fuel Pump 22%kwx8 17.60 kw
Floor Drain Pump 1.5kwx4 6.00 kw
Sub-Total 6,401.60 kw
5 Water Supply for Treaiment Plant
Raw Water Pump (1) 220kwx6 132.00 kw
Raw Water Pump (2} 22.0kwx 6 132.00 kw
Strainer (1) 04kwx6 2.40 kw
Strainer (2) 04kwx6 240 kw
Lift Pump 220kwx3 66.00 kw
Back Wash Pump I1LOkwx?2 22.00 kw
Bistribution Pump 300kwx6 180.00 kw
Floor Drain Pump 1.5kwx?2 3.00 kw
Sub Taotal 539.80 kw
© Sidestreams Reservoir kw
Transmission Pump 22.0kwx 7 154.00 kw
Valve of T.P 04kwx7 2.80 kw
Fioor Drain Pump 1.5kwx 2 3.00 kw
Sub-Total 159.80 kw

G-15




Table G.1(2) Required Electrical Power of Each Facility for the Urgent Project

7 Ccn.lrifugal Thickener

2,200,00 kw

Centrifugal Thickener 2000kwx 11
Sladge Supply Pump HOkwx 16 176.00 kw
Valve of SSP 0.4 kwx 16 . 6.40 kw
Sludge Distiibution Purop 1.5kwx 16 120,00 kw
Mixer of Receiving tank 55kwx8 44.00 kw
Mixer of Distribution Tank TS5kwx8 60.00 kw
Supernatant Pump 11.0kwx 16 176.00 kw
Valve of SP 04dkwx 16 6.40 kw
Fioor Drain Pump LSkwx6 9.00 kw
Sub-Total 2,797.80 kw
8 Anaerobic Digester
Gas Compressor 45.0kwx 10 450,00 kw
Sludge Supply Pump 75kwx 10 75.00 kw
Mixer of Receiving tank 75kwx 4 30.00 kw
Studge Circulation Pump 150kw x 10 150.00 kw
Sludge Distribution Pump T75kwx 10 75.00 kw
Mixer of Distribution Tank 15kwx35 37.50 kw
Washing Pump 15kwx4 30.00 kw
Valve of Washing Pump 04%kwx4 1.60 kw
Floor Drain Pump 1.5kwx4 6.00 kw
Sub-Total 855.10 kw
9 Dewatering
Belt Filter Press 5.5kwx 16 88.00 kw
Sludge Supply Pump 75kwx 16 120.00 kw
Chemical Supplier 04kwx 16 6.40 kw
Mixer of Chemical Tank 37kwx 16 59.20 kw
Chemical Dosing Purap 0.75 kw x 16 12.00 kw
Filter Washing Puinp 11L0kw x 12 132.60 kw
Valve of FWP 0.4 kwx 12 4.80 kw
Liguid Pump 35kwx 12 66.00 kw
Valve of Liquid Pump 04kwx 12 4.80 kw
Air Compressor 3Tkwx 12 44.40 kw -
Mixer of Studge Stock Tank T5kwx 8 60.00 kw
Conveyor 22kwx 16 35.20 kw
Hopper L5kwx 16 24.00 kw
Floor Drain Pump L5kwx4 6.00 kw
Sub-Total 662.80 kw
10 Others (Lighting)
Control Building 100.00 kw
Blower House 10.00 kw
Thickening House 15.00 kw
Dewalering House 200.00 kw
Other Facilities 50.00 kw
Sub-Total 375.00 kw
Total

G-16

12,854.00 kw




Table G.2 Breakdown of Direct Construction Cost for Urgent Project

Civil / Architecture

Mechanical / Electrical

Description Quantity | Unit Cost Cg(]:;:' Quantity | Unit Cost ng;: Total
1) Wastewater Treaiment
{1} Receiving Tank 1ls. - 3.2 11Is. - 0.9 4.1
{2} Connecting Pipe (#2,800mm) 1,040 m 0.0105 109 - - - 10.9
(3) Distribution Tank 2 unit 0.5 1.0 - - - 1.0
(4) Influent Channel 2 unit 21 42 - - - 4.2
{5) Aeralion Tank 2 unit 67.1 1342 2 unit 263 52.6 186.8
{6) Blower - - - 14 set 54 75.6 15.6
{7) Secondary Sedimentation Tank 2 unit 439 878 2 unit 28.5 570 144.8
(8) Disinfection - - 11.9 2 unit 1.5 3.0 14.9
(9) Discharge Channel s - 1] - - - 111
{10) Treated Water Reuse - - - 2 unit 4.9 938 9.3
Sub-.Total 2643 198.9 463.2
(11) Electrical Work - - - ils. - 40.2 40.2
Sub-Total of 1) Wastewater Treatment 2643 239.1 503.4
2) Sludge Treatment
(1) Sidestream Reservoir 2 tank 17 34 2 tank 23 4.6 8.0
(2) Centrifugal Thickener - - - 22 set 39 85.8 85.8
(3) Anaerobic Digester 20 tank 57 114.0 20 tank 1.3 26.0 140.0
4) Mechamcal Dewatering (Belt ) A i 32 set 1.57 50.2 50.2
Filter Press)
(5) Gas Holder 8 tank 0.12 10|  8tank 10.1 80.8 81.8
(6) Gas Gencrator - - - 8§ set 6.2 49.6 45.6
Sub-Total 1184 297.0 4154
(7 Electrical Work - - - 11s. - 66.5 66.5
Sub-Total of 2) Sludge Treatment 1184 363.5 481.9
3) Building Construction
(1) Blower House 2 house 6.3 126| - - - 12,6
{2) Centrifugal Thickener House 2 house 200 40.00 - - - 40.0
(3) Anacrobic Digester (Electrical 2 house 12 24] ) A 2.4
Room)
4) Mechanical Dewatering House
@ (BelL Filter Press) & 2 house 131 262} - . . 262
(5) Co-Generator House 2 house 1.6 32 - - - 32
(6) Control Building 1 house 7.2 1.2 - - - 72
(P Sub-Control Building 1 house 3.6 36 - - - 3.6
Sub-Total of 3} Building Construction 95.2 - 95.2
4) Other Works
(1) Preparatory Work 11s. B 34 - - - 34
(2 Main Earth Work ils. - 130 - - - 13.0
(3) Site Preparation 1ls, - 18.5] - - - 18.5
Sub-Total of 4) Other Works 349 . 34.9
Grand Total 512.8 602.6 1,1154




Table G.3  Breakdown of Operation & Maintenance Cost

1. Personnel Expenditure

No. of ' Unit Cost Personnet
{tem Employee {N¥lyean) Eapenditure
{ Million N$)
Bployee 230 17,000 39
2, Elecirical Cost
Electrical
Item Estimation Cost
( Million N$/year }
Basic Charge 17,200kw * 24N%/mon. kw * 1Zmon./year = 5.0Million N$
Consumption 0.32Mkwh/d * 365days * 0.14NS/kwh = 16.4 Million N§ 214
3. Chemical Cost
Quantity Unit Cost Chemical
Chemical (tonfycar) (NS/ton) Cost ( Million NS)
Antonic Polymer 426 30,000 12.8
Gas (CI2) 2,207 1,700 3.3
Total 16.6
4, Studge Disposal Cost
Landfill Cake Unit Cost Disposal
Type Volume (NS/m3) Cost Remarks
{in3iycar) { Million N§)
Disposal 350,400 335 1N Including land acquisition cost of
equivalent to 15 N¥/cake volume m3
5. Repairing  assume to 5% of M/E work  602.6%0.05 30.1
6. Total of Operation & Maintenance Cost 837



Pl

ou_xmg 30 LIJiEiSi0 Tvd3a3d IHL NI INJRLVIUL HALYMILSYM NO AGNLS ALITIGISYIS 3HL

18f0id webin eyl Jop eld Wwewieal] syl jo InokeT [eisusy) 1t Big

~

weloid Ui o) L [T

— -

i
———— ——— ey
e S [ - i -

== ——————

e T
+
'
0w ag frmg

+

A

b=

=

__,v_-”f”’__’J—L}lr

PR 1

BilL.-.—_,__-.A‘,___.;,_.

oo 100G —3TLD,
. TH .

RN .

S—T¢ )
+
3]

fl.f

e

T

e |

M

IIIIIIIIII

S AT

i
i
ol

lllllllllllllllllllllll

;.__...‘_.._2._._.,..._._-

L

,

UoUEISANG uoisua |, ybiy-eaxg g
feuueyy) sbieesiq

NuEL uotssjuIsiy 6D

UORELS JBMOd SBD £

asnoH Suueiemeq efipnis @
Jopiop e @

Jo1368iq sigoeeuy

asneH Jeumpiy, eBnpuues @
seusony | Aners @

Buipyng jonuon

HUB | uoHEeLIPES AIBPUCRS (5)
BSN0OH Jemog @

. Yuep uopeiay (5)

yue L LOREUBWINGS AlBkild ()
Rzl uoanquIsia @

ue) Bumesey (4

aN3oaT

G-19



P

Ou_xmﬁ 4G LOIK1SIA TvHIA3d IHL NI ANIRLYZHL HILYMIALSYM NO AGNLS ALTIGISYIS IHL

wwo..m,m_ui webin syl Joj waiskg pasodoid 8yl O aJold oyneipAH 2D ‘Biy

Ry abusyssig AURL WONDHNEIG HUN) L AN HUDL UGIBIUAIRIS TI8S AUD) LOIDY RUCL UoHng LsIG dubl Bulasaday

™ =

ﬁ )

T mXFET TS

—‘.:___1—:—._!'

L R
- -

G-20




Q=1,512,000 m3/d 1,546,760 mAd 1,511,520 m3/d

33532 1/d 410,53 Ud . 18144 v/d
- AT el SST | E—
? 35,240 m¥d
239,09 vd
(0.65 %)
34,760 m3d 31,800 md Y
$5.21 Ud 2291 vd
g CT
3440md
306.18 t/d
1,490 m3Ad Y
» 2062 Ud AD g Digestion
Gas
68.73 t/d
1,950 m¥d
116.83 vd
1 A70 m3d ¥
11.68 t/d . Polymer
MD 4 S84 ke
480'm3d
105.73 td

Note : -0.000 Quantity of WW/sludge
T 0000 Dry Solid

CT: Centrifugal Thickening
AD: Anaerobic Digester
MD : Mechanical Dewatering by Belt Filter Press

Fig. G.3 Solid Balance of Each Unit for the Urgent Project

THE FEASIBILITY STUDY ON WASTEWATER TREATMENT IN THE FEDERAL DISTRICT OF MEXICO

G-21 :JJ '@Tx&\



D

OOJ[X3N 40 1OIHLSIO TvH3A3d IHL NI INFWIVIHL HILVMILSYM NO AQNLS ALTIAISY3L 3HL

sery uonssebi] 10} WolsAS uoneIsusL) Jamod o B

1158010 obpnis
Buieiemag i ’ L1 7.7T
8opnis e BburyIRy . g
: 1eeH q FBUBYIRIL
: abpris i Bryauen
Ayoed 4 . o .
uoREZUMINSS0 4 f
" X '] f
: H § sanioe ]
U } walnear]
oo e oy By [l g abprg JREMBISEM
S25) UONSABIp - aBpAIS ! f A
r i
sen ucnsabip - abpris I e
JEPION SBD n
ucnsabip-abong i
! o
H souBNGILL
1 furein

L . oo e . .

Weid au u Trr -~ . .
Buyoos / Bunesy

auyBug seq o TN

j

1
e Bugeay %Qm@mﬁ abpryg
El
M
w“

00 ] \
s 13O SUIINT
g E—|

% ) “l0ooooor ] T
i

Asuwyo

S . . v

—

e
FESAETES JabueLoX] 1eaH

SeD iSneuxs

L

SED 1STEUXS

G-22




~ APPENDIX H






APPENDIX H IMPLEMENTATION PROGRAM

1.

2.

Implementation Schedule

The Urgent Project will be completed until 1997 and the Final Project will be
constructed within 9 years from 2007 to 2015. The construction works will be
divided into four (4) stages as described below.

1st Stage Urgent Project consists of preparatory work of construction site,
construction of two (2) units of wastewater and sludge treatment
facilities and construction of common facilities such as receiving
tank, discharge station and substation.

2nd stage Primary sedimentation tanks of the wastewater treatment plant
for the Urgent Project
Gravity thickener for two (2) units of sludge treatment plant for
the Urgent Project
Additional four (4) anaerobic digesters for completion of two (2)
units of sludge ireatment plant
Additional two (2) units of wastewater treatment plant of

conventional activated sludge process

3rd stage Additional two (2) units of wastewater treatment plant of
conventional activated sludge process
Additional one (1) complete unit of sludge treatment plant

4th stage Additional two (2) units of wastewater treatment plant of
conventional activated sludge process
Additional one (1) complete unit of sludge treatment plant

The inflow pumping station which will convey wastewater to Texcoco treatment
plant is designed by the Mexican side. And it is necessary to construct pumping
station simultaneously with Texcoco treatment Plant,

The proposed implementation schedule is shown in Fig. H. 1.
Disbursement - Schedule

The proposed disbursement schedule is shown in Table H.1.



[xdead

612y

jgse

612 (8IZE  18702¢  le9ge [8'Tze  [eze  Josew 291 G¥o  (SEL9 Ut [0S
&USE 9B (S8 . S9T 98T o8 Igse [9Le 19t FCES AROTURBOD) [RSAYY
£5el oS 0'5 0% rw 05 0% ARG £'51 FA 79 99T o)) Smom By
2T . |6C (37 8T 5T [33 3 33 53 9% 1500 GOTRGSTNERY
1's11 5T UOTESUIGLEOT) PUw]
iz (IL L L RO N0
€S EATA S Fir & CA wonongsuoy) Rupyng
0CET £8L £8L Y'3L Taameaat, 28pnis
ows  ivest jgest 5esi TR, FHEATIS N,
£958 $'oRC  |¥5RT [vEsT Ieng qung (5}
£z 1L 1L 1L oM BN
e LEl L ot wononasueD) Sopmg
06ET €3, g8 (¥8L wamzy, 22pys
O'Lys Y78 1€281  |£T8T TRUIBAZ L KRR
€958 C68T  [YERT  (vEST *3ng pmy {g)
vt . oL 'L SR, SN0
161 56 9°6 wogonnsue) Tutpimg
209 $'TE Lga vl o8pals
3759 PZE  |Yeze TRUREHL BIemasem
SOSL £SLE  |§'5LE 2ng puoes (7)
6% LT Ll DOp, SN0
56 gy oLy wononaswey fuprmg
618t §OYT 0TV wemeas], 28pnjs
€08 LI5T |UTsT TEIRIVSS], JANEMFTEM,
¥SIT°T . Ciss LS [reford Hanjedng 101 (1)
8'8LE'C  (§68C WSSY [PSBT  5C8T  |FSST  |YSBE  ESLE S SLE LL85  |LLSS 1507 TOTRRASUOS B
. ) wa
mel | ST} v | £IGT | TIOT ; 110Z | o010z ) 400z | s00z | cooz | 900z | soo | w00z | 00T | TooT | 1002 6661 | 8661 | i661 9661 §667 |mR)

SN TOHTN F 10 )

S[RPaYDS JUSIASINGSI(

T'H =lqeL




3PS UBOIXIN AQ DRUSISO ! = = =
HUe Y, VONEIUaUIPag Arewiny : 1S4
DUSPMYL AARID 1D

s o1QoITRYY (Y FLON

uostazadng (O
(wone:s Surdurnd mofrur pepnyowm)

ud1sa(T patrEa (g

- m o omEls ndumg Mo (€

LRI

£y

Ziun
DAY

[
1D'av .
1aswIes1], a8pnisiz

81y

L

9un
Snun

¥

£y

N
1S4

[ R4
184 TUAUNBALY, ToTematse (T

o8ms Iy afels  pig o8eis pug {1oafosd wadin)|a8ws 18]

uonounsue (v
S10Z | #10¢ | £10T { T10T | 110 [ 010T | 600T | 800T | LOOT | 900T | SO0T | vOAT { €00T | 200T | 100Z | 000T { 6661 | 8661 | L6671 19661 | S661 WHLI

ajnpayog uoneswaidw| LH "Big






APPENDIX 1






APPENDIX I EVALUATION OF PROJECT

1.

1.1

1.2

Economic, Social and Environmental Evaluation

(eneral

At the present moment in the Study Area wastewater collected by the sewerage
system is mostly discharged into open channels without treatment and carried to
the irrigation areas of the Municipality of Ecapetec in the Mexico State and Tula
and Alfajayucan in the Hidalgo State,

In those three (3) areas the untreated wastewater is used by the farmers for
irrigation. It has given rise to two major problems among farmers as described
below:

a. High incidence of water-borne diseases
b. Restrictions on the kind of crops to be cultivated

The first problem is well known by the persons concerned. Economically it
incurs medical costs. Thus, it causes a negative impact not only on the home
c’cohomy of agricultural houscholds, but also on the economy of the states and the
nation by an untoward spending of tax. More generally, it presents a health
problem to the farming and other population.

The second problem is economically more serious. It deals a blow to the
economy of agricultural households by prohibiting the cultivation of more
lucrative cash crops.

If the Project is implemented, above mentioned problems will be removed. In
other words medical costs that are spent for the treatment of water-borne disease
patients will be drastically reduced, people will get more healthy and farmers will
have more income.

Number of Beneficiaries

The direct party who will benefit from the implementation of the Project is the
farming population, that is, agricultural households in the untreated wastewater

irrigated areas.

The non-agricultural households in those areas also suffer from water-borne